DESPIECE GENERADOR

ne
O
o
<C
ne
L]
=
LLI
O

A

<
O
o
-,
LO
O




#7177 (ENGINE)

75 T . . = AL S E
LR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 T111-00206-034-005 |2/7 188FD ENGINE 1 4 /PI1ECES B
2 380140332-0001 75 Sk 25 TH MR M5 X 10 BOLT, FLANGE M5%10 1 {4 /PIECES C
3 660040006-0001 ML 2R COVER, DUST 1 {4 /PIECES C
4 380140001-0006 75 S 25 TH AR M6 X 12 BOLT, FLANGE M6%12 1 {4 /PIECES C
5 300710058-0001 EEAE I BRACKET, ATR CLEARER 1 14 /PIECES C




09

A%k (CYLINDER HEAD)

¥ 5 EHAES ST Description = AT i@tk
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 120080278-0001 Sk CYLINDER HEAD COMP 1 {4:/PIECES B

2 120420011-0001 ALk S IBR A S BOLT, COVER COMP. HEAD 1 {4:/PIECES C

3 120220009-0001 AELCkEAHE COVER COMP. HEAD 1 {4:/PIECES C

4 380180096-0001 XL EFE, M6/8_1L=106 BOLT, STUD, INTAKE 2 {4:/PIECES C

5 380180098-0001 Rk BEFEMBX 34 BOLT, STUD, EXHAUST 2 {4:/PIECES C

6 270960014-0001 KAt 2 SPARK PLUG 1 {4 /PIECES A

7 380840425-0001 el SEAL RING 1 {4 /PIECES A

8 120150137-0001 AT S 2 GASKET, CYLINDER 1 {4 /PIECES A

9 380140337-0001 7N A Sk 2L THNEAS BOLT, FLANGE M10X80 4 {4 /PIECES C

10 380740461-0001 | TUBE, BREATHER 1 {#:/PIECES A

11 380600116-0001 TE LR PIN 2 {4 /PIECES C

12 380140001-0006  [7/SAkiE 2 THIIEAEM6 X 12 [BOLT, FLANGE M6X 12 1 {1 /PIECES C

13 160190006-0001 TEERE SHROUD 1 4/PIECES C




Hi#h464k (CRANKCASE)

¥ THEE S AR Description e LEE A Dy e 1k
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 3801402150003 2R M6 X 14 BOLT, FLANGE, 6X 14 2 4 /PIECES C

2 2818501520001 T A% AR SWITCH ASSY., OIL LEVEL 1 £ /SETS B

3 380630099-0001 Hih K 6202 BEARING, RADIAL BALL, 6202 1 {4 /PIECES B

4 380450522-0001 B 8 16X1. 2 WASHER, 8%16%1. 2 1 {4 /PIECES C

5 381350004-0001 GBS PIN, LOCK, 10MM 1 {4 /PIECES A

6 171630003-0001 R SHAFT, GOVERNOR ARM 1 4 /PIECES B

7 380650339-0001 EES] OIL SEAL, ¢8X ¢14X4 1 4 /PIECES B

8 110260024-0001 IR TE BOLT, DRAIN PLUG 2 4 /PIECES C

9 380450516-0001 P WASHER 2 {4 /PIECES C

10 110810216-0001 il it CRANKCASE 1 {4 /PIECES B

11 380940346-0001 2% CABLE CLEAT 1 4 /PIECES A

12 380140001-0006  [#ZFE: M6X12 BOLT, FLANGE, 6X12 2 {4 /PIECES C

13 2818900010001 ML R 4 ALERT UNIT, OIL 1 {4 /PIECES A

14 284070007-0001  |fL/KERHME 1 f4:/PIECES B

15 380180166-0001 Rk WA BOLT, STUD 1 4 /PIECES C




B4 2% (CRANKCASE COVER)

¥ TR S AR Description B iR Dy e 1k
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 110690039-0001 MLy R A& CAP COMP., OIL FILLER 1 £ /SETS 1

2 171750004-0001 IR EC A GOVERNOR ASSY. 1 £ /SETS 1

3 380630099-0001 Hh7K 6202 BEARING, RADIAL BALL 6202 1 {4:/PIECES 1

4 380630141-0002 Hhk 6207 BEARING, RADIAL BALL 6207 1 {4:/PIECES 1

5 380600119-0001 SERTAYE X 12 PIN, DOWEL 8X12 2 4 /PIECES 2

6 110830008-0001 it 2l A i 2 e 3 PACKING, CASE COVER 1 4/PIECES 1

7 380650337-0001 MHEF35X 52X 7 OIL SEAL 35X52X7 1 4 /PIECES 1

8 110820012-0001 ity ey 4 = CRANKCASE COVER 1 4 /PIECES 1

9 380140005-0006  [/S#f kA2 THIMEFEM8 X 40 |BOLT, FLANGE M8X40 7 {4 /PIECES 7




Bl y52E (CRANKSHAFT PISTON)

75 FHb 5 s L B AL S g
A LR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 130070083-0001 G ZE A RING SET, PISTON 1 £ /SETS A
2 380560057-0001  |H¥&2 4%l CLIP, PISTON PIN 2 4 /PIECES B
3 130030087-0001 |5 %E PISTON 1 4 /PIECES A
4 130060034-0001  [3F ZE4H PIN, PISTON 1 4 /PIECES C
5 130150043-0001  |3&AF CONNECTING ROD ASSY 1 £ /SETS B
6 130180002-0001 | hZHe BOLT, CONNECTING ROD 2 {4 /PIECES C
7 130290024-0001 il s A CRANKSHAFT ASSY 1 £/SETS B
8 380620050-0001  |fz KEY, SPECTAL WOODRUFF 1 4 /PIECES B
9 130450008-0001 [P %i WEIGHT, BALANCER 1 {4 /PIECES B




72 ol
9 10

MR £ % (ROCKER, CAMSHAFT)

¥ TR S s . HE iR Dy e 1k
T FR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 140450023-0001 SIIREAS ROCKER ARM ASSY. 2 £ /SETS B
2 140320002-0001 TR EEE ROTATOR, VALVE 2 {4:/PIECES B
3 140390015-0001 SRS VALVE LOCKER 4 {4:/PIECES B
4 140380021-0001 AT RETAINER, EX. VALVE SPRING 2 {4:/PIECES B
5 140340025-0001 IRIE:S SPRING, VALVE 2 {4 /PIECES B
6 140360010-0001 AT P R e SEAT, VALVE SPRING 1 4 /PIECES B
7 140400012-0001  |$47 = SEAL, VALVE STEM 1 4 /PIECES B
8 5005500300001 VBN VALVE ASSY. 1 £ /SETS B
9 140710002-0001  [HEFFFRALHR AL & PLATE ASSY. 1 {4 /PIECES B
10 140670006-0001 HEAFAH S PUSH ROD 2 {4 /PIECES B
11 140690004-0001  |HEAE LIFTER, VALVE 2 {4 /PIECES B
12 140020109-0001 E RSy CAMSHAFT ASSY. 1 {4 /PIECES B




FOAENSL4H/4E (STARTER SUBASSEMBLY)

¥ TR S . . HE iR Dy e 1k
T FR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 193490247-0001 FiEah A RECOIL STARTER COMP. (ROJO) 1 £ /SETS B
1 193490247-0010 FEah A RECOIL STARTER COMP. (AZUL) 1 £ /SETS B
2 160210091-T61F [ X33 2 4 COVER COMP ., FAN (R0OJO) 1 {4 /PIECES C
2 160210091-T61FB | X 53 B2 &R A4 COVER COMP ., FAN (AZUL) 1 {4 /PIECES C
3 193500106-T61F  |FiEEsh¥E: STARTER ASSY. (ROJO) 1 % /SETS B
3 193500106-T61FB  |F-#2sh# 1+ STARTER ASSY. (AZUL) 1 £ /SETS B
4 193560004-0002 b 48 FW KNOB, RECIOL STARTER (Yellow) 1 4 /PIECES B
5 193690018-T61F |3 5hasdifi s DECORATE COVER, RECOIL 1 4 /PIECES B
6 380930027-0001 TENL LR CLIP, WIRE HARNESS 1 {4 /PIECES A
7 380140001-0006 |75 ff ki HMBFEM6X12  |BOLT, FLANGE 5 {4 /PIECES C




Ar.ihE2 (CARBURETOR)

JF5 FH 5 s L B AL i@t
TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170021078-0003  [fkihi#s CARBURETOR ASSY. 1 {4 /PIECES B
2 172920007-0003 SRR LEVER ASSY, CHOKE 1 £ /SETS A
3 170430062-0001  [fLiH#% 2 GASKET, CARBURETOR 1 f4:/PIECES A
4 170440041-0001  [fL i &% b AR SPACER, CARBURETOR 1 {4 /PIECES B
5 170430050-0001  [fL it &% 2 PACKING ., CARBURETOR 1 {4 /PIECES A
6 170430070-0001  [fLiH &% % SPACER COMP., ATR CLEANER 1 {4 /PIECES A
7 380750245-0001 | 4X8X165 TUBE, FUEL 1 {4 /PIECES A
8 380950188-0001  |&#& CLIP, TUBE 2 {4 /PIECES A
9 380770188-0001  [fRy"EE PROTECTIVE SLEEVE 1 {4 /PIECES B




HTE4 (Flywheel)

75 EAES . " o = AL S E
T FR Description
No. Part No. Reqd. QTY UNTT CONSUMABLE GRADE
1 270020073-0001 G ALEE T3 FLYWHEEL COMP. 1 4 /PTECES B
3 160180009-0001 Yy FAN COOLING 1 {4 /PIECES B
4 193590007-0001 EE A PULLEY, STARTER 1 4 /PI1ECES C
5 380370050-0001 AR IR REML6 NUT SPECTAL, M16 1 4 /P1ECES C




8
R KRS (IGNITION COMP.)

75 FH 5 AR Description i AL i@t
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE

1 270920170-0001 RUK 2R COIL ASSY., IGNITION 1 £ /SETS A

2 270950040-0001 |k At FENE CAP ASSY., NOISE SUPPRESSOR 1 {4 /PIECES A

3 380930027-0001  [EfrLkF CLIP, WIRE HARNESS 1 f4:/PIECES A

4 380930023-0001  [EfrkF GROMMET, CORD 1 f4:/PIECES A

5 270190002-0001 |78 HL £ B4 COIL, CHARGER  50HZ 1 {4 /PIECES A

6 3801400240006 [/~ Skidk 2 THi 8 e BOLT, FLANGE 2 {4 /PIECES C

7 270280008-0001  [ZR PR LR HOLDER, WETR 1 {4 /PIECES C

8 380140001-0006 [/~ ki 2 THi 84 BOLT, FLANGE 1 {4 /PIECES C

9 380140102-0004 [/~ kik 22 TH B8 42 BOLT, FLANGE 2 {4 /PIECES C




Z2yes% (Air cleaner)

¥ TR S - . HE iR Dy e 1k
TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180170011-0001 YA R R T CLIP A, AIR CLEANER WIRE 2 {4 /PIECES B
2 180070088-0001 YA TR I COVER, AIR CLEANER 1 {4 /PIECES B
3 180130121-0001 7 YE A ELEMENT, AIR CLEANER 1 4 /PIECES A
4 180130118-0001 7 YE A ELEMENT, AIR CLEANER 1 4 /PIECES A
5 180100036-0001 IR IS H S ELEMENT, AIR CLEANER ASSY. 1 £ /SETS A
7 180330021-0001 PEO SCHER A SEPARATOR, AIR CLEANER 1 4 /PIECES B
8 380840434-0001 aEagicl SEAL, AIR CLEANER 1 4 /PIECES B
9 180280006-0001 YR CASE COMP., AIR CLEANER 1 4 /PIECES B
10 180020318-0001 TUE A AIR CLEANER 1 £ /SETS A
11 380370048-0001 7N S 25 T R B NUT, FLANGE 2 4 /PIECES C




PAE#EH] (Control)

JF5 RS s L B AL i@t
TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 171680100-0001 |3 TENFHAA 5 CONTORL ASSY. 1 £/SETS B
2 380140001-0006 |/~ ik 2 HMEAEM6X12 BOLT, FLANGE, 6X12 2 f#:/PIECES C
3 171600007-0001  |iJsk 560 5% SPRING, GOVERNOR A 1 f4:/PIECES A
4 171610001-0001  |F5 K[ TR A7 5 SPRING, GOVERNOR B 1 {4 /PIECES A
5 171590005-0001 |y [ T4 AT ROD, GOVERNOR 1 {4 /PIECES B
6 380370066-0001 [/ Aik2THERE M6 NUT, FLANGE, M6 1 {4 /PIECES C
7 380250002-0001 |77k Fufi & e MBETM6X21  |BOLT, GOVERNOR ARM 1 {4 /PIECES C
8 171620003-0001  |if 7 48 ARM, GOVERNOR 1 {4 /PIECES C




W48 (MUFFLER)

¥ T - . HE iR Dy e 1k
TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 180650090-0001  |HEA 1145 & 14 GASKET, EXAUST, CYLINDER 1 {4 /PIECES A
2 380340005-0005 |7\ U2 EEMS NET, M8 2 {4 /PIECES C
3 380140091-0005 [/~ F 24 T MEFEM8X 25 BOLT, FLANGE, 8X25 2 {4:/PIECES C
4 180590226-0001  [HF <% PIPE 1 {4:/PIECES C
5 180660049-0001 VH 7 A GASKET, EX., PIPE 1 {4:/PIECES A
6 180571832-0001 H 2 MUFFLER 1 4 /PIECES B




W48 (FUEL TANK)

¥ T s . HE iR Dy e 1k
TR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 170980057-0001 PN a COCK COMP., FUEL 1 {4 /PIECES B
2 170700050-0001 THIAR PR I RUBBER, FUEL CUSHION 4 {4:/PIECES A
3 170710014-0001 AR R A COLLAR, TANK CUSHION 4 {4:/PIECES C
4 380140103-0004 |7\ k24 THIMEAEME X 25 BOLT, FLANGE, M6 X 25 4 {4 /PIECES C
5 380450444-0002 | V-3 [E] WASHER, FLAT 4 {4 /PIECES C
6 170720014-0001  |VEJH IJEM A A FILTER, FUEL TANK 1 {4 /PIECES B
7 170870044-0009 |4 s CAP COMP., FUEL FILLER 1 {4 /PIECES B
8 281870016-0001 HAERE R T LABEL, FUEL METER 1 {4 /PIECES B
9 380220044-0002 AT SR ETME X 12 SCREW, FLAT, M5X12 2 4 /PTECES C
10 170740017-0001 bR A METER COMP., FUEL 1 {4 /PIECES B
11 170501013-0003 A FUEL TANK (ROJO) 1 {4 /PIECES B
11 170501013-0003B |46 FUEL TANK (AZUL) 1 {4 /PIECES B
12 172820008-0001 HAR i RUBBER STRIP, FUEL TANK 1 4 /PIECES A




FALE {4 (ALTERNATOR)

¥ T s . HE LEE A Dy e 1k
LR Description
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 660080205-0001 FLAL ALTERNATOR 1 £ /SETS B
2 660140001-0001 L FE 2R AR TERMINAL, VOLT CHANGE 1 {4:/PIECES B
3 660120001-0001 kil 40 & BRUSH 1 {4 /PIECES A
4 660010002-0001 FML G S HOUSING, RR 1 {4 /PIECES C
5 380450515-0001 | V-3 [E] WASHER, FLAT 1 {4 /PIECES C
6 380140348-0001  [/Sfskik 2 42 #M6%175  |BOLT, FLANGE 4 {4:/PIECES C
7 380140494-0001 | Nk 22 HMEAEM5%184  |BOLT, FLANGE 2 {4:/PIECES C
8 380070179-0001 7N K BEAEM10%265 BOLT, HEX. 1 4 /PIECES C
9 660150092-0001 WERS AVR 230V 1 {4 /PIECES A
10 660020002-0022 FEL ML i 7 COVER, GENERATOR END (R0JO) 1 {4:/PIECES C
10 660020002-0005  |FEHL)5 i o5 COVER, GENERATOR END (AZUL) 1 {4:/PIECES C
11 380140053-0002  |/NfkiZk =2 HMBFEM5%16  |BOLT, FLANGE 3 4 /PIECES C
12 380140167-0002  |/NfkiE = HIBFEM5%12  |BOLT, FLANGE 6 4 /PIECES C
13 660030002-0001 FATLES Bk COVER, GENERATOR 1 4 /PIECES C
14 660070001-0001 HHL 3 AR 1 {4 /PIECES B




18
e
HLZE (FRAME)
T 5 TR Description 7 2P g 1t
. Part No. UNIT CONSUMABLE GRADE
1 300730024-0003  |HLZEAERY FRAME RAIL 1 4 /PTECES C
2 380190191-0001 WS FIEETNS* 16 SOKET HEAD CAP SCREW 2 4 /PTECES C
3 300720399-0001  [#LZEH 4 FRAME 1 % /PIECES C
4 380370077-0001  |/NAEEHIZEIMIO0 NUT, FLANGE, M10 4 4 /PIECES C
5 300770023-0001 | HLZEIRE FE RUBBER , BOTTOM 1 {#:/PIECES B
6 380370048-0001  |7SAL = TIELIMG NUT, FLANGE, M6 4 4 /PIECES C
8 300770005-0001 | HLA%Y8 = )i RUBBER , BOTTOM 1 {4 /PIECES B
9 380140215-0003 |75 AL IEAEM6%14 BOLT, FLANGE, M6%14 3 14 /PIECES C
10 380370007-0004  |/N AL L THIMERIMS NUT, FLANGE, M8 4 14 /PIECES C
11 380140102-0004  |7SFEE LIRS BOLT, FLANGE 1 {4 /PIECES C
12 380490022-0002 | % [E WASHING, LOCK 1 4 /PTECES C
13 272980009-0001  |iBALEEHLE GROUND LINE 1 {4 /PTECES A
14 380450531-0001 [T [E] WASHING 1 f4:/PIECES C
15 380440003-0001  |#Eja2 £} NUT 1 14 /PIECES C
16 1707000510001 | vk 4 vl it g 24 RUBBER, FUEL TANK MOUNTING 2 f4:/P1ECES A
17 303070041-0001  [WLZEH B FRAME SHEET GUARD 1 {4 /PIECES C
18 303480002-0001  |HLZEI W IEHE 2 {1:/PIECES C

TW00630024

RUEDA

4 /PIECES




4| HEERE (COTROL PANEL ASSY.)

75 TR B ST Description s AL S @
No. Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 271851741-0001 | F il b B 1 COTROL PANEL ASSY. 1 % /SETS B

2 271810011-0001 Ja B4 il I 5% ENGINE SWITCH 1 {4 /PIECES B

3 271890001-0001 H YR A PR 2H A SOCKET 2 4 /PIECES B

4 271290055-0001 TR 2% 16A CIRCUIT BRERKER 3 4 /PIECES A

5 271290024-0001 [T ffR #510A CIRCUIT BRERKER 1 4 /PIECES A

6 272080001-0001 IEMR AR A POST , ARODE 1 % /PIECES B

7 272090001-0001 Ui e Y ke POST , CATHODE 1 4 /PIECES B

8 2712900900001 I (WD) fRITEE22A CIRCUIT BRERKER 1 % /PIECES A

9 283730004-0001 ML FE 7R KT LAMP 1 4} /PIECES B

11 2718800050001 LA S 2H 5 PLUG 2 % /PIECES B

12 271970014-0001  |ThIHR B2 PANEL BACK COVER 1 4 /PIECES B

13 3803700470003 | N AL L THERIMA NUT 4 % /PIECES C

14 380450526-0001 P WASHER 4 4 /PIECES C

15 380140215-0003 |/ ARk L I IEFEM6%14 BOLT, FLANGE 4 % /PIECES C

16 271890014-0001 F A R 2H SOCKET 1 {}:/PIECES B

— 2728900030002 CUENTAHORAS 1 /£ /PTECES B




#Eh ML (STARTER MOTOR)

5 B . ., o = <R ivA o E M
TERIE SR Description
Ser. No Part No. Reqd. QTY UNIT CONSUMABLE GRADE
1 2703600190001  |#23 HLHL STARTER MOTOR 1 % /SETS B
2 380140102-0004 |75 A3k 22 HihE 4 BOLT , FLANGE 2 {4 /PIECES C
3 270810094-0001  [;EEZh4k Hi 8% CONTACTER COMP 1 {4 /PIECES B
4 380140053-0002 |/ #A ki 22 HIMEFEM5X 1|BOLT-WASHER 2 {4 /PIECES C




—

\vf o ~1

—

Z Bt (BATTERY )

75 TFB A5 . " . o BT SR
B FEIR A 24 Description
Ser. No Part No. Regd. QTY UNIT CONSUMABLE GRADE
271270026-0001 EMR 52k BATTERY WIRE 1 £ /SETS A
271060220-0001 Z BATTERY 9AH 1 1t/PTECES B
271170023-0003 B R 2R POLE, BATTERY 1 {4 /PIECES C






